=4 Replaces Toro Groundsmaster 360

ﬁn Parts
S 2WD Traction Unit - Models 31201, 31228, 31229 & 31230

" Steering Control Components

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces Toro Groundsmaster 360

Parts

2WD Traction Unit - Models 31201, 31228, 31229 & 31230
Steering Control Components

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
Gauges & Controls
60 R105-4320 105-4320 Switch 1
61 R100-8071 100-8071 Lamp - Warning 1
62 R1-513374 1-513374 Hour Meter 1
63 R99-7430 99-7430 Relay - 30 Amp 1
64 R99-7435 99-7435 Relay - 70 Amp 2
65 R150229 82-2190 Switch - Operator Presence 1
66 R151386 12?21223 Ignition Switch Assy 1
67 R95-4108 95-4108 Switch - Pto 1
68 R100-8070 100-8070 Lamp - Warning 1
69 R100-1535 188;233 Switch 1
Other Parts Available
93-5212,
70 R98-1471 94-3500, Steering Wheel Assy - 14 in Incl Cap 1
98-1471
71 R98-1468 98-1468 Cap - 14" Steering Wheel 1
72 R997420  00%4 plugHole 1
1-603175,
73 R233-42 125 arY Knob 1
233-47
74 R110-5547 110-5547 Control Lever Assy 1
75 R46-6560 46-6560 Bushing 3

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Itemm R&R
No Part No.

Replaces Toro Groundsmaster 360

Parts

2WD Traction Unit - Models 31201, 31228, 31229 & 31230
Steering Control Components

OEM
Part No.

Description

Qty Order
Req Quantity

76

R104-8300

104-8300,
104-8300,
119-4041

Locknut - 5/16-18 Flanged Y/Zinc

77

R85-9120

85-9120

Spacer - Pivot, Tilt

78

R251-259

251-259,
251-307

Bearing - Ball

79

R115-0183

115-0183

Shaft - Lift Cylinder

80

R302-5

21-6010,
302-11,
302-37,
302-47,
302-5,
302-57,
302-58,
302-6,
31-0300,
32-9660,
60-0800,
62-3880,
92-4181

Fitting - Grease

81

R256-113

256-113

Bushing - 3/4 1D x 1 1/8 Flange

82

R3-6498

3--6498,
3-6498,
47-8270

Washer - Thrust

83

R117-9046

117-9046

Stud - Eccentric

84

R104-8301

104-8301,
104-9301,
109-6658,
133-7570

Locknut - 3/8-16 Nylon Flanged

85

R256-236

256-236,
Oct-40

Bearing - 5/8 Flanged 2 Bolt

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




[tem R&R OEM
No Part No. Part No.

Replaces Toro Groundsmaster 360

Hﬁﬂ Parts

2WD Traction Unit - Models 31201, 31228, 31229 & 31230
Steering Control Components

Description

Qty Order
Req Quantity

86

01-150-0010,
01-178-0608,
20-47-AD,
20-47-AGD,
R323-6 3224-2,
323-6,
49-3510,
908034P,
908332

Bolt - Hex HD 3/8-16 x 1 GR5 YZ

87

215-51,
30-8470,
3253-21,
Jul-12

R3253-21

Washer - Lock 3/8

88

2411-36,

R2411-36 R2411-36

Rod End

89

01-191-0624,
R3220-3 3220-3,
3290-149

Nut - Jam Ball Joint

90

01-150-0180,
01-178-0610,
20-48-AD,
20-48-AGD,
32-9160,
3224-3,
323-29,
323-7,
400264,
908035P

R400264

Bolt - Hex HD 3/8-16 x 1-1/4

91

R52-2891 52-2891

Bushing- Nylon

92

R99-7140 99-7140

Spring-Torsion

93

53-6380,
R63-8410 63-4810,
63-8410

Washer - Isolator Bushing

94

63-9750,

R63-9750 0020

Mount - Rubber

11

95

R283-55 283-55

Clevis Pin-1/2x3

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




=4 Replaces Toro Groundsmaster 360

Hﬁn Parts
2WD Traction Unit - Models 31201, 31228, 31229 & 31230
" Steering Control Components

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
96 R115-8059 115-8059 Yoke - Cable 1
97 R115-8060 115-8060 Clevis - Double 1
98 R283-14 283-14 Pin - Clevis 2
99 R5-0652 5-0652 Spacer 2

256-155, .

100 R256-155 265-155 Bushing - Flanged 2

102 R87-4020 87-4020 Spring - Extension 2
108-6879,
121-9076, .

103 R83-1030 83-1030, Mount - Engine 4
83-1031
01-150-1420,
01-178-0506,
20-24-AD,

104 R322-3 §2-22_;1-AGD, Bolt - Hex HD 5/16-18 x 3/4 8
48-9270,
513339,
908017P

105 R104-4821 104-4821 Spring - Torsion - Seat Base 1
283-23, . .

106 R283-82 283-82 Pin-Clevis 1
107 R83-1050 83-1050 Spacer 4
108 R83-1040 83-1040 Washer - Engine 4

3234-13,

109 R3234-13 960151P Bolt - Flanged Hex 1/4-20 1
110 R99-7214 99-7214 Pawl - Brake 1
111 R69-8970 69-8970 Spacer 1

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




=4 Replaces Toro Groundsmaster 360

Hﬁn Parts
2WD Traction Unit - Models 31201, 31228, 31229 & 31230
" Steering Control Components

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity

112 R240-4 240-4 Grommet - Rubber 2

113 R340-70 340-70 Nut - Lock 1

114 R117-3070-01 117-3070-01 Pedal 1

115 R115-0148 115-0148 Arm Assy 1

116 R117-3298 117-3298 Lever - Mow Stop 1

01-150-0190,
01-150-1540,
01-178-0614,
107229,
20-50-AD,
20-50-AGD,
30-9430,
32105-4,
3224-5,
323-9,
513363,
513364,
5377,
908037P

117 R323-9 Bolt - Hex HD 3/8-16 x 1-3/4 1

100-4928,
106-7848,
118 R150848 110-0413, Belt-Seat 1
110-9720,
95-8910

01-150-1440,
01-178-0618,
119 R323-11 20-52-AD, Bolt - 3/8-16 x 2 1/4 GR5 1
3224-7,
323-11

120 R23-2270 23-2270 Bushing-Rubber 1

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
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=4 Replaces Toro Groundsmaster 360

ﬂﬁn Parts
2WD Traction Unit - Models 31201, 31228, 31229 & 31230
" Steering Control Components

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity

01-166-0540,
01-166-0820,
17-2530,
24-13-BD,
30-8570,
3256-26,
356206,
48-9390

121 R3256-26 Washer - 1/2 in 1

01-151-0120,
105-7512,
3272-10,

N/A

122 R3272-10 Pin - Cotter 1/8 x 3/4 1

3212-3,
123 R3212-4 3212-4, Bolt - Hex HD 7/16-20 x 1 GR5 2
3212-5

3256-25,

124 R187-0 0032

Washer - Flat 7/16 SAE 2

125 R99-7667 99-7667 Washer - Flat 5/8 2

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




